



KOS LIMITED

560, OCK-MYUNG, NAMDAESONG, POHANG, KYUNGSANGBUK-DO, KOREA
 TEL : (054) 278-6075 FAX : (054)278-6079
 E-mail : kosyrd@koswire.com

Inspection Certificate

DATE OF ISSUE: 2013-11-30

DESCRIPTION	STAINLESS STEEL WIRE ROPE	GRADE	AISI 316		
MILL CERT.NO.	AC2-201311R-0089	Construction	1x19	Lay	R.L
P.O NO.	1027419	DIAMETER	6.0000 mm		
INVOICE NO.	F139094/02 (F13A090-05)	Length	305 M		
CONTRACTOR	ARCUS WIRE GROUP PTY LTD	QUANTITY	275.00 KGS (5 REELS)		
CUSTOMER	ARCUS WIRE GROUP PTY LTD	Specification	HAMMA X 1x19(DIN 3053)		

CHEMICAL COMPOSITION

Chemical Comp.(%)	C	Si	Mn	P	S	NI	Cr	Mo		
KHTX00137	0.0500	0.5600	1.1800	0.0290	0.0030	10.5600	16.6300	2.1100		

INSPECTION RESULTS

Reel No. : 1 - 5 Sampling No. : 1

Items	Specification	Actual
Dia. of Cable	5.9400 - 6.1400 mm	6.0200 mm
Breaking Strength	Min. 3,030.00 kgf	3,379.2 kgf
Lay Length of Strand	55.87 mm	56.3300 mm
Preforming		Good
Stretch Limit in 24inch	-	-
Proof Test	-	-

REMARKS D/A CONT. NO : KSS1924/13 S619060	We hereby certify that the material described herein has been made in accordance with the specification of the order.	<i>J. H. KJM</i>
		JOUNG HYEON. KIM MANAGER OF Q.C Dept.

END